
RedGum GX200 Series-II Chipper 

Illustrated Parts Listing (IPL) 

RedGum Products 
For more information contact your local RedGum Dealer 

Visit: www.RedGumProducts.com.au 

Phone: 1300 039 251 
o£] Follow us on Facebook: www.facebook.com/redgumproducts



Parts Drawing & Parts List 



Parts Drawing & Parts List 

ITEM Drawing No DESCRIPTION aty 

1 | CP6600-00018 Handle 1 

2 | CP6600-13000 Tool Box 1 

3 | 9101-08016-DX8.8 Hex Bolt M8x16 2 

4 | CP6600-00019 Shredder Hopper Protective Film 1 

5 | 9206-08000-DX8.8 Lock Nut M8 46 

6 | 9306-08000-DX . «Lock Washer 28 48 

7 | 9301-08000-DX Flat Washer @8 48 

8 | 9101-08040-DX8.8 Hex Bolt M8x40 4 

9 | 9302-06000-DX Large Flat Washer @6 "8 
10 | 9206-06000-DX8.8 Lock Nut M6 8 

11 / 6.5HP Engine (not include) 1 

12 | 1/8"-28-1" Hex Bolt 1 

13 | CPRO70-00018-DX Belt Pulley Washer 1 

14 | CP6600-00020 Clutch (Type A) 1 
15 | CP6600-00008 Cover Plate 1 

16 | CP6600-00025 Hinge 1 

17 | CP6600-09000 Shredder Hopper 1 

18 | 9114-08040-DX8.8 Step Bolt M8x40 4: 

19 | 9101-08035-DX8.8 Hex Bolt M8x35 4 

20 | 9302-08000-DX ‘Large Flat Washer @8 8 

21 | CP6600-00022 Crash Roll 4 

22 | CP6600-00007 Rubber Cushion Block 4 

23 | 9101-08020-DX8.8 Hex Bolt M8x20 12 

24 | 9101-08025-DX8.8 Hex Bolt M8x25 6 

25 | 9101-10045-DX8.8 Hex Bolt M10x45 2 

26 | 9202-10000-DX Hex Nut M10 2 

27 | CP6600-14000 Engine Mounting Plate 1 

28 | CP6600-00012 Plate 1 

29 | CP6600-00013 Baffle 1 

30 | 9110-04014-DX Cross Recess Pan Head Screw M4x14 18 

31 | 9206-04000-DX8.8 Lock Nut M4 18 

32 | CP6600-00006 - Chipper Chute Mounting Ring 1 



ITEM Drawing No DESCRIPTION ary 

33 | CP6600-00005 Chipper Chute Flap 1 
34 | CP6600-04000 Chipper Chute 1 

35 | 9301-04000-DX Flat Washer 24 18 

36 | UCFL205 Plummer Block 2 

37 | GB/T810-1988 Small Round Nut M20x1.5 1 

38 | 9101-08014-DX8.8 Hex Bolt M8x14 £ 

39 | 9301-24000-DX Flat Washer 024 1, 

40 | 9304-25000-FH Circlip for Shaft 25 1 

41 | CP6600-00015 Separation Blade 1 

42 | CP6600-00004 Closs Plate 1 

43 | CP6600-02000 Main Panel 1 

44 | E041-60029 Lock Spring 6 

45 | CP6600-05000 Connecting Plate 1 

46 | 9101-08200-DX8.8 Hex Bolt M8x200 3 

47 | CP6600-11000 Chipper Disc 1 

48 | NO21-00004 R Pin Fd 

49 | CP6500-00006 10-2.75 flat free tires 2° 

50 | 9101-08210-DX8.8 Hex Bolt M8x210 2 

51 | CP6600-00003 Wheel Mounting Plate 2 

52 | CP6600-00017 Wheel Axle 1 

53 | CP6600-05003 Adapter Sleeve 3 

54 | CP6600-10000 Protective Cover 1 

55 | CP6600-00014 Pulley 1 

' 56 | CP6600-03000 Auxiliary Panel 1 
57 | CP6600-00021 Rotation Axis 2 

58 | SPA-1041 A42 Belt 1 

59 | CP6600-06000 Strainer Plate 1 

60 | CP6600-07000 Board 1 

61 | CP6600-00009 Front Support Leg 1 

62 | 9306-06000-DX Lock Washer @6 4 

63 | 9301-06000-DX Flat Washer 26 4 

64 | CP6600-00010 Block 2 



ITEM Drawing No DESCRIPTION QTY 

65 | 9105-06025-FH Hex Socket Cap Screw M6x25 4 

66 | CP6600-08000 Discharging Plate 1 

67 | 9317-20000-FH Round Nut Retaining Disc 20 1 

68 | 8801-4.75x4.75x50 Flat Key 4.75x4.75x50 1 

69 | 8801-8x7x20 Flat Key 8x7x20 1 

70 | CP6600-00024 Bearing Cap 1 

71 | CP6600-00026 Clutch Spacer 1 

72 Screen Pin 2 

73 R Pin 4 

Index |Drawing # Description PCE/unit 

1 CP6600-11100 Flywheel 1 

2 CP6600-00001 Round Pin 4 

3 N&50-00011-000 Bushing 1 4 

4 N850-00012-000 Bushing 2 4 

5 N850-00013-000 Bushing 3 4 

6 CP6600-00002 Bushing 4 8 

7 N8&50-00027 Blade 2 

8 9402-05030-FH Spring Pin 4 

9 9103-08025-DX Screw M8x25 6 

10 |9206-08000-DxX Lock Nut M8 6 

11 CP6600-00011 Hammer 16 

12 9301-08000-DX Flat Washer 68 6 

13 9306-08000-DX Lock Washer ©3 6 


